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HD185H46A (1997)
MOWER DECK
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same as 944.608971



HD185H46A (1997)

Description
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MOWER DECK
Ref # Part Number

1 156948

3 138457

5 4939M

6 130832

8 850857

9 10030600
10 140296
11 157353
12 129895
13 137553
14 137152
15 110485X
16 140329
18 72140505
19 132827
20 145055
21 73680500
22 134753
23 131267
24 105304X
25 123713X
26 110452X
27 157788
28 19111016
29 131491
30 138776
31 129963
32 153531
33 137266
34 144945
35 17490628
36 19131316
37 131494
38 156086
39 144917
40 137273
41 17490620
42 122052X
43 144949
44 133943
45 145059
46 137729
47 144959
48 158818
49 73680600
50 72110612
51 153390
52 156493
58 156488
59 157034
60 156722
61 139888
62 131870

"MOWER ASM 46"
BRKT.ASM.SW.44/50
SUB= 85902

SUB= 130833

BLADE BOLT

SUB= 10040600
WASHER.HARD.BLADE
SUB= 159705
BEARING.BALL
SHAFT.ASM.W/BRNG
HOUSING.MAND.44.V
BEARING

STRIPPER RND MWR
BOLT

BOLT SHD 5/16-18
BAFFFLE.VORTEX.46
SUB= 73690500
STIFFENER BRKT
DEFLECTOR BRKT
CAP-SLEEVE LT
SPRING TORSION
NUT PUSH M

SHIELD DEFLECTOR
WASHER

HINGE ROD

SUB= 157722
WASHER
PULLEY.MAND.36/46
SUB= 139729
ANCHOR.SPRING.46
SCREW LT

WASHER

FLAT IDLER PULLEY
"KEEPER BELT,IDLER"
PULLEY.DRV.DCK.46
"SPRING.SEC.44"'VEN"
SCREW

SPACER RETAINER
ARM.IDLER.DECK.46
HARDENED WASHER
COVER.MANDREL.46
SCREW.1/4-20X5/8
BELT-V.SEC.46.KEL
V BELT MOWER
SUB= 73690600
BOLT.3/8-16X1.50
WASHER.FELT.
"PULLEY IDLER,FLAT"
"LINK BRAKE, 43"
"GUIDE BELT,46""MOW"
ARM ASM BRAKE
BOLT.SHLD.5/16-18
RETURN SPRING



HD185H46A (1997) Page 3 of 3
MOWER DECK
Ref#  Part Number Qty  Description

63 156473 "BRKT ROD,CLUTCH"
67 74760512 BOLT
68 156487 SUB= 157060
69 73350600 NUT
70 142028 TRUNION ADJ
71 133551 PIVOT ROD
72 19131312 WASHER
73 76020412 COTTER PIN
74 156474 LINK CLUTCH
75 127847 CLUTCH ARM SECOND
76 154809 LEVER ASM-CLUTCH
77 127809 KEEPER SPRING
78 127498 BUSHING
79 153701 SPRING.CLUTCH.MWR
80  121748X WASHER
81 12000029 RING
82  4497H RETAINER M
83 128903 SHOULDER BOLT
84  106932X KNOB T(3/8 HOLE)
85 158565 "BOLT CARR, SH"
86 10040600 LOCKWASHER
87 158373 BRACKET.EXTENSION
88 74780616 BOLT
92 73800600 NUT

116 146851 BOLT.SHOULDER

117 146850 WHEEL.GUAGE.MED.

118 73930600 LOCKNUT

119 19121414 WASHER

126 156472 ARM IDLER

127 146763 PULLEY.IDLER.4.25

147612

KIT.DOOR.REAR.22



